
MGCCB



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

MGCCB

A1.ROUND ALLEN HEAD 3/8"X2L PARTIAL THREAD QTY.1

A2.HEX BOLT M10X105L PARTIAL THREAD QTY.2

A3.HEX BOLT M10X110L PARTIAL THREAD QTY.1

A4.HEX BOLT M10X45L PARTIAL THREAD QTY.7

A5.HEX BOLT M12X35L PARTIAL THREAD QTY.4

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

1



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )
MGCCB

A7.ROUND ALLEN  M12X90L PARTIAL THREAD QTY.2

A8.ROUND ALLEN  M4X10L PARTIAL THREAD QTY.2

A9.WEIGHT STACK PIN (8250-071) QTY.1

A10.ELASTIC BELT (F920003) QTY.1

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

2

A11.ROUND ALLEN HEAD M8X12L PARTIAL THREAD QTY.1



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )
MGCCB

A12.ROUND ALLEN  M6X12L PARTIAL THREAD QTY.8

A13.ROUND ALLEN  M10X15L PARTIAL THREAD QTY.4(pre-installed)

B1.NYLON LOCK NUT M10 QTY.10

B2.NYLON LOCK NUT M12 QTY.6

B3. LOCK NUT 1/2" QTY.1

B4.NYLON LOCK NUT M4 QTY.2

3

C1.1/2" SPRING WASHER QTY.1

C3.M10 (Ø27) WASHER QTY.24
                    (Pre-installed QTY.4)

C4.M6 (Ø16) WASHER QTY.8

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

4

MGCCB

C6.M12 (Ø24) WASHER QTY.12

C7.M4 (Ø10) WASHER QTY.4

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

MGCCB

D1.Ø15.9XØ10.5X11L STEEL BUSHING (8110-131)...............

D2.Ø8 SPRING SNAP LINK (8810-001)....................................

D3.80X40 NYLON BUSHING (9211-207)..................................

D4.Ø3/4" SHAFT COLLAR (9211-046)......................................

D5.口50X1.8T END CAP (9211-087).........................................

D6.PLATE CAP (9211-173).......................................................

D7.2"X2" RUBBER DOUNT (9212-010)....................................

D8.Ø110 PULLEY (9213-002C).................................................

D10.Ø109 PULLEY (9213-022B)...............................................

D11.50X50 RUBBER CANE CAP (9214-002)............................

D12.Ø2-1/2" RUBBER DOUNT (9310-027)...............................

D9.Copper Code(9440-108).........................................

D20.Select The Lower(8400-021)............................

[2PCS]

[2PCS]

[2PCS]

[2PCS]

[2PCS]

[7PCS]

[1PCS]

[8PCS]

[2PCS]

[2PCS]

[2PCS]

[1PCS]

[20PCS]

5

D1 D2 D3 D4

D5

D6 D7 D8

D10

D11 D12

D9

D20



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )
MGCCB

D13.SHOLDER BELT (9630-221)...............................

D14.Ø19X723L SELECTOR ROD (8210-070)............

D15.TOP PLATE (8400-006).......................................

D16.7460mm STEEL CABLE (FMGCCBA)..................

D17.IMMOBILE BOARD (8388-025).............................

D18.KETTLE RACK (9260-086)...................................

D19.KETTLE (9260-123)..............................................

[2PCS]

[1PCS]

[1PCS]

[1PCS]

[1PCS]

[1PCS]

[1PCS]

7460

6

D13 D14 D15

D16

D17 D18
D19



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

MGCCB

7

A[1PCS] B[2PCS]

C[1PCS] E[1PCS] F[2PCS]

G[1PCS] J[2PCS]
260195

H[1PCS]

I[2PCS]
8380-078



S T E P

Above shows STEP
assembled and completed

1

H

A11

D3

G

D3

1

8



S T E P

Above shows STEP
assembled and completed

2

2

9

SETP 1

A12
C4

A12C4
C6 A5

C6
A5

D11

D7

D11

C6
B2

C6
B2

A

A12
C4



S T E P

Above shows STEP
assembled and completed

3

3

B2
C6

C6 B2

H

A12
C4

A12
C4

C4
A12

A12C4

H

C

D5

D5

A5
C6 A5 C6

J

D4

J

D4

D15

A1D8

A4
C3

B1
C3

E B3

C1

D14

A10

A9

D12

B

D12

B

10

A

D20

D9



S T E P

Above shows STEP
assembled and completed

4

4

A4
C3 D6

D8

D8

A4

C3

D6
A3

C3

D6 D1

D10

C3
B1

B1
C3

C

A2
C3

D6
D8

B1

C3

D10
D1

D6

C3
A2A

11

D6
C3

B1

D6
C3

B1



S T E P

Above shows STEP
assembled and completed

5

5

12

D8

F

A4
C3

D8

A4 C3

B1

C3

B1C3

C6

C6
B2

D8

B2
C6

B1
C3

F

D8

A4
C3

G

A7



S T E P

Above shows STEP
assembled and completed

D16

D16

6

6

13



S T E P

Above shows STEP
assembled and completed

7

7

D19

D18

A8

C7

D17

C7

B4
C7

B4

I

14



S T E P

Above shows STEP
assembled and completed

A13
C3

STEP 8

A13

C3

C3

A13

I

A13
C3

D16

D2

D13

D13
D2

D16

8

8

15


	MGCCB-P0
	MGCCB-P1
	MGCCB-P2

